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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 99% BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

517 FREQUENCY SEPARATION
RESULT: Passed

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.9 TIME OF OCCUPANCY
RESULT: Passed

5.1.10 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Neutron Engineering Inc.

No. 3 Jinshagang 1st Road, ShiXia, DaLang Town, Dong Guan, China
FCC Registration No.: 319330

Test site Industry Canada No.: 4428B-1

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
K'.nd of Manufacturer Type S/N Callbrgted
Equipment until
Spurious emission and Radiated emission
EMI Test Receiver | ESVS10 834468/011 100216 2013-03-08
Spectrum . MY4144029
Analyzer Agilent E4407B 2 2013-03-08
Trilog-Broadband
Antenna Schaffner CBL6111C 2598 2013-03-08
Amplifier HP 8447D §648A0473 2013-03-08
RF Cable MIYAZAKI 8D-FB N/A 2013-03-08
Horn Antenna EMCO 3115 9607-4877 | 2013-11-25
Loop Antenna Chase HLAG6120 1062 2013-05-08
3m Anechoic
Chamber AUDIX N/A N/A 2013-12-05
Active Loop
Antenna R&S HFH2-Z2 830749/020 | 2013-05-27
Radio Test Suite
Test Receiver Rohde & Schwarz ESCI 100842 2013-10-20
Conducted Emission
Receiver R&S ESHS20 836600/006 | 2013-03-08
Artificial Mains
Network R&S ESH2-z5 834066/011 | 2013-03-08
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2.3 Traceability
All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)

or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Neutron Engineering Inc. No. 3 Jinshagang 1st Road, ShiXia, DaLang Town, Dong Guan,
China is listed on the US Federal Communications Commission list of facilities approved to
perform measurements.




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17024310 001 Seite 7 von 35

Test Report No.

Page 7 of 35

3. General Product Information

3.1 Product Function and Intended Use

The EUT is a Wireless Remote Controller. BT Remote can be fixed on the handlebar of your
motorbike to control all the functions of your BTNext, BTX1 and BTX2 intercom devices.
BT Remote replicates exactly the same functions as the 5 buttons available on the BT Next,

BTX1 and BTX2 intercom.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Wireless Remote Controller

Type Designation:

BT Remote

FCCID

MMABTREMOTE

IC

3690A-BTREMOTE

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +55°C

Operation Voltage

DC 3.7V (via lithium battery)

Modulation

GFSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0dBi

RF Output Power

0.00284W (4.53dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Standby

Receiving

Charging

Off

moow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type Rating
AC/DC Input:  AC100-240V  50-60Hz
Adapter Midland SKBO0500400PE | 300mA
P Output: DC5V 400mA

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& Im
Support Unj =

Turn Tahle

Ground Plane

Test Receiver

W

& a
o d
& a
B a

Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
Pl oo o
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Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2012-03-28
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-03-26

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2003
125mw

Shielded room

Low/ Middle/ High
A

20C

50%

101 kPa

Table 5: Test result of Peak Output Power

Passed

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 4.53 0.00284 0.125
Middle Channel 2441 3.96 0.00249 0.125
High Channel 2480 3.09 0.00204 0.125

Remark: RBW is 1MHz
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5.1.3 20dB Bandwidth

RESULT: Passed

Date of testing : 2012-03-26

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1 (a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 6: Test result of 20dB Bandwidth

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MH2) (kHz)
Low Channel 2402 860 / Pass
Mid Channel 2441 850 / Pass
High Channel 2480 850 / Pass
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5.1.4 99% Bandwidth

RESULT: Passed
Date of testing : 2012-03-26

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 7: Test result of 99% Bandwidth

Channel 99% Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 880 / Pass
Mid Channel 2441 850 / Pass
High Channel 2480 870 / Pass
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5.1.5 Conducted spurious emissions measured in 100k Hz
Bandwidth

RESULT: Passed
Date of testing : 2012-03-26
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 20C
Relative humidity : 50%
Atmospheric pressure : 101 kPa

All emissions are more than 50dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e

Low Channel, below 1GHz

® REW 100 kHz Marker 1 [T1 ]
VEW 100 kHz -52.11 dBm
Ref 10 dBm Att 20 4B SWT 100 ms 827.340000000 MHZ
10
D1 3.7 dB
|-0
=3 |,

D2 —-16.3 dBm

-20

|30

|-50

-850

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: Z26.MAR.2012 10:06:40

Low Channel, above 1GHz

® REW 100 kHz Marker 1 [T1 ]
VEW 100 kHz —45.61 dBm
Ref 10 dBm Att 20 4B SWT 2.6 3 3.295000000 GHz
10
D1 3.7 dB
|-0
=3 |,

D2 —-16.3 dBm

-20

|40

|--80

-850

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: Z26.MAR.2012 10:10:43
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Low Channel, Band Edge

® REBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz -52.95 dBm
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Middle Channel, below 1GHz
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Middle Channel, above 1GHz

® REW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -43.80 dBm

Ref 10 dBm Att 20 4B SWT 2.6 = 3.244000000 GHz

D1 4.95 dBm

-10

D2 —15.05 4B

-20

20—
L
|-50
L. Al A g gl A ERRTA N W, J V‘HLW
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Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 26.MAR.2012 10:09:55

High Channel, below 1GHz

® REW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -54.31 dBm

Ref 10 dBm Att 20 4B SWT 100 ms 802.120000000 MHZ
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Date: 26.MAR.2012 10:08:35
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High Channel, above 1GHz

®

RBW 100 kHz
VBW 100 kHz
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High Channel, Band Edge
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2012-03-27 to 2012-03-28
Test standard : FCC part 15.247(d)

FCC Part 15.205
RSS-210 Clause 2.2

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a) of FCC part 15.247(d)
Refer to RSS-210 Table 2

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A, C

Ambient temperature : 27°C

Relative humidity : 64%

Atmospheric pressure : 101 kPa

Remark:

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.7 Frequency Separation

RESULT: Passed
Date of testing 2012-03-28
Test standard FCC part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard ANSI C63.4: 2003
Limit = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 20C
Relative humidity 50%
Atmospheric pressure 101 kPa
Table 8: Test result of Frequency Separation
Measured
Channel Channel Limit
Channel Frequency . Result
Separation (kHz)
(MHz) (MH2)
Low Channel 2402 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation
Low Channel

® RBW 30 kHz Marker 1 [T1 ]
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High Channel
® RBW 30 kHz Delta 1 [T1 ]
WBW 100 kHz -1.56 cB
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5.1.8 Number of hopping frequency

RESULT:

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-03-28

FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

ANSI C63.4: 2003

= 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

20T

50%

101 kPa

Table 9: Test result of Number of hopping frequency

Passed

Measured Quantity of -
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 =215 Pass
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Test Plot of Number of hopping frequencies
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5.1.9 Time of Occupancy

RESULT: Passed

Date of testing : 2012-03-28

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 10: Test result of Time of Occupancy

Pulse width | Measured |y
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.54 0.17 0.4 Pass

Low Channel DH3 1.82 0.29 0.4 Pass
DH5 3.12 0.33 0.4 Pass

DH1 0.54 0.17 0.4 Pass

Mid Channel DH3 1.82 0.29 0.4 Pass
DH5 3.12 0.33 0.4 Pass

DH1 0.54 0.17 0.4 Pass

High Channel DH3 1.82 0.29 0.4 Pass
DH5 3.12 0.33 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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5.1.10 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage (to AC
input of Adapter)
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

Passed

2012-03-27

FCC Part 15.207(a), RSS-Gen 7.2.4
ANSI C63.4: 2003

0.15 - 30MHz

FCC Part 15.207(a), Table 4 of RSS-GEN
Shield room

AC 120V, 60Hz

D

Not connected
24°C

55%

101 kPa
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5.1.11 Radiated emissions

RESULT:

Date of testing
Test standard

Basic standard
Test frequency
Limite

Kind of test site

Test Setup

Input Voltage (to AC input :

of Adapter)

Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2012-03-27

FCC Part 15.209

RSS-Gen 7.1.4

ANSI C63.4: 2003

30 - 6000MHz

FCC Part 15.209(a)
RSS-Gen Table 5

3m Semi-Anechoic Chamber

AC 120V, 60Hz

D

Not connected
23C

51%

101 kPa

The Radiated Emissions testing was performed in the X and Z axis mode. The X Axis mode is
the worst-case recorded in this test report.

For details refer to Appendix 1.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 2.84mW (4.53dBm) only, which less
than 20mW. Hence the EUT is exempted from routine evaluation limits (SAR Evaluation)
according to clause 2.5.1 of RSS-102 Issue 4.

Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.
2.84mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Coducted Emissions

Photograph 2: Set-up for Radiated Emissions, below 1GHz
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Photograph 3: Set-up for Radiated Emissions, above 1GHz
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Photograph 5: Set-up for Spurious Emissions (30MHz-  1GHz)

Photograph 6: Set-up for Spurious Emissions (1GHz-2  6GHz)
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Figure 1: Test figure of spurious emissions, mode A

(9kHz — 0.15MHz)

Newtrg
Eiginearing, Inc.

Neutron Engineering Inc.

.1, Horizontal polarity

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

Tel: (0769)-8318-3000

Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File:15 Data :#5 Date: 2012-3-28 Time: 14:46:23
80.0 dBuV/m
+ Limit
{Margin:
1
10 § 3 )
EEMr WL U gy
h by i S e,
E A BB ML VT T B
0.0 )
0.003  0.02 0.04 0.65 0.07 0.08 0.09 0.1 012 015  MHz
Site DG-CBO03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power:  DC37V Humidity.: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: TX 2402MHZ
Note: Horizontal
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit Over
MHz dBuvY dB dBuVv/m dBuVv/im dB Detector Caomment
1 0.0345  19.48 23.38 4286 1235 -80.64 peak
2 0.0345  16.53 23.38 39.91 1235 8359 AVG
3 0.0534  16.18 22.33 38.51 1197 -81.26 peak
4 0.0534  14.37 22.33 3670 119.7 8307 AVG
5 0.0627  17.00 2215 3915 1179 -78.79 peak
6 00627 1563 2215  37.78 1179 -80.16 AVG
7 0.0898  12.79 21.60 3439 1126 -18.21 peak
8 0.0898  11.42 21.60 3302 1126 7958 AVG
9 0.1155 9.54 21.15 3060 1075 -76.85 peak
10 0.1155 8.06 21.15 29.21 1075 7833 AVG
11 * 01370 9.59 20.81 30.40 105.é -74.88  peak
12 0.1370 8.37 20.81 20.18 105.% -76.10 AVG
*Maximum data  x:Over limit l:over margin (Reference Only

Engineer Signature:

File :15\Data #5 Page: 1
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A TUVRheinland®

Figure 2: Test figure of spurious emissions, mode A

(9kHz — 0.15MHz)

Newion

Enpingnieg loc.

Neutron Engineering Inc.

.1, Vertical polarity

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.

Tel: (0769)-8318-3000

Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File :15 Data #6 Date: 2012-3-28 Time: 14:49:15
86.0 dBu¥’/m
; Limit: s
-
0 ﬁ 4 5 1
y (I, LAY ; if
WL YR, LA
.!A j Lotnd ull A ] Wiyl AP
et 7Y il (WA “rl‘ y\# Vi, i
0.0
0.009 0.82 0.04 0.05 0.07 0.08 D08 01 0.12 0158 MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power: DC37V Humidity: 64 %

EUT: Bluetooth Remote Controller

M/N: BTRemote
Mode: TX 2402MHZ
Note: Vertical

Distance: 3m

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 0.0311 15.49 23.60 39.08 1241 -85.08 peak
2 0.0311 13.29 23.60 3689 1241 -87.28 AVG
3 0.0534 14.11 22.33 3644 1 19.; -83.33  peak
4 0.0534  12.06 22.33 3439 1197 -85.38 AVG
5 0.0767 7.89 21.87 2976 1151 -85.42 peak
6 0.0767 6.54 21.87 28.41 115.1 86.77 AVG
7 0.1011 713 2138 28.51 1’10.5 -81.87  peak
8 0.1011 5.84 21.38 2722 1N O.é -83.16 AVG
9 0.1147  13.91 21.16 3507 1077 -72.63 peak
10 0.1147  10.24 21.16 3140 1077 -7630 AVG
1M1~ 0.1366  15.98 20.81 3679 1062 -68.50 peak
12 0.1366  13.65 20.81 34.46 105.% -70.83 AVG
“Maximum data  x:Overlimit  l:over margin {Reference Only
File :15\Data :#6 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 3: Test figure of spurious emissions, mode A

(0.15MHz — 30MHz)

Neutron
Engineering Ino.

Neutron Engineering Inc.

.1, Horizontal polarity

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

Tel: (0769)-8318-3000

Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File :15 Data :#8 Date: 2012-3-28 Time: 14:55:34
80.0 dBuWV/m
¢ Limit: et
| Margin: e}
1
40
~ %\’ J f\« 3
i T
A A B
0.0
0.150 3.14 6.12 9,11 12.09 15.08 18.06 21.04 2403 30.00 MHz
Site DG-CB03 Polarization: Temperature: 27
Limit; FCC PART 15.209 9KHz--30MHz Power: DC3.7V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemcte
Mode: TX 2402MHZ
Note: Horizontal
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuV/m dBuv/m dB Detector Comment
1 0.3291 22.19 20.21 4240  99.03 -56.63 peak
2 0.3291 19.56 20.21 39.77 99.03 -59.26 AVG
3 * 1.4037 17.24 19.56 36.80 QP
4 6.5976 16.32 18.07 34.39 QP
5 11.1050 16.23 17.87 34.10 QP
6 15.6720 7.69 18.01 25.70 QP
7 22.0898 7.04 16.90 23.94 QP
*Maximum data  x:Over limit  l:over margin {Reference Only
File :15\Data #8 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 4: Test figure of spurious emissions, mode A

(0.15MHz — 30MHz)

Neutron Engineering Inc.

.1, Vertical polarity

No.3.JinShaGang 1st Road, ShiXia,DalLang Town,DongGuan,China.

Tel: (0769)-8218-3000

Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File :15 Data :#7 Date: 2012-3-28 Time: 14:52:06
80.0 dBeV/m
" Limit —
| Margin: i
I
mﬂt 3
L ot P
W‘N‘MM‘N‘W& %M%WWW WL“WTWW”
0.0
0150 3.4 612 971 12.09 15.08 18.06 2104 2403 30.08 MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power:  DC37V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: TX 2402MHZ
Note: Vertical
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit Over
MHz dBuv dB dBuV/m dBuVim dB Detector Comment
1 0.3291  22.19 20.21 4240 99.03 -56.63 peak
2 0.3291 19.35 20.21 39.56 99.03 -59.47 AVG
3 1.4634  17.69 19.55 37.24 QP
4 3.2246  15.34 18.92 34.26 QP
5 10.7766  12.36 17.85 30.21 QP
6 19.1048 8.256 17.53 2578 QP
7 23.1942 7.58 16.63 2421 QP
*Maximum data  x:Overlimit l:over margin (Reference Only

File :15\Data #7

Page: 1

Engineer Signature:
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Figure 5: Test figure of spurious emissions, mode A .1, Horizontal polarity
(30MHz — 1GHz)

., Neuiton No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
B Sopineoring no. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.btl. org.cn
Radiated Emission Measurement

File :FGGP-BELOW 1G Data :#2 Date: 2012-3-27 Time: 21:52:06
80.0  dBuV/m
x Limit: —_—
| Margin:
I |
40 I
L
5 & % & J\,.J\,\W
1 g, L . w MJ\AWW
A " .'\r\.\}‘|/vw‘u/3|(rivI
VAUSSAVE NV
0.0
30000 127.00 724.00 321.00 418.00 515.00 612.00 709.00 B806.00 100000 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit; FCC Class B 3M Radiation Power: DC3.7v Humidity: 51 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: TX

Note: 2402MHZ

Reading Correct Measure-

No. Mk. Fredq. Level  Factor ment  Limit Over
MHz dBuv B dBuVim  dBuVim  dB  Detestor  Comment
1 216.7250  40.41 -16.00 24.41 46.00 -21.59  peak
2 277.3500 37.24 -12.81 24.43 46.00 -21.57 peak
3 342.8250 37.73 -11.01 26.72 46.00 -19.28 peak
4 427.7000 35.59 -8.52 27.07 46.00 -18.93 peak
5 * 544.1000 34.35 -5.71 28.64 46.00 -17.36  peak
6 653.2250 30.66 -3.33 27.33 46.00 -18.67 peak

*:Maximum data  x:Overlimit  l:over margin (Reference Only

File :FCCP-BELOW 1G\Data .#2 Page: 1 Engineer Signature:
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Figure 6: Test figure of spurious emissions, mode A .1, Vertical polarity

(30MHz — 1GHz)

Neglon

Paninaneing Inc.

No.3.JinShaGang 1st Road,ShiXia,Dal_ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http:/ivww.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#1 Date: 2012-3-27 Time: 21:51:03
80.0 dBuV/m
i Limit: —
LMagin: o
|
40 l
r._.._...._......l
5
3 i 7 g R
L& T W e .
I}E’\ MW\ A
YWt e
0.0
30,000 127.00 724.00 321.00 41800 515.00 612.00 709.00 B806.00 1000.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit; FCC Class B 3M Radiation Power: DC3.7v Humidity:  51%

EUT: Bluetooth Remote Controller

M/N: BTRemote
Mode: TX
Note: 2402MHZ

Distance: 3m

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit Over
MHz dBuV dB dBuv/m dBuVim dB Detector Comment

1 85.7750  42.97 -19.1 23.86  40.00 -16.14 peak

2 194.9000 41.14  -16.66 2448 4350 -19.02 peak

3 347.6750  38.87  -10.90 2797 46.00 -18.03 peak

4 401.0250  35.23 -9.01 2622 46.00 -19.78 peak

5 * 5101500 37.95 -6.98 3097 46.00 -15.03 peak

6 653.2250  31.88 -3.33 2855 46.00 -17.45 peak
*Maximum data  x:Overlimit l:over margin {Reference Only

File :FCCP-BELOW 1G\Data :#1

Page: 1 Engineer Signature:
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Figure 7: Test figure of spurious emissions, mode A .1, Horizontal polarity

(1GHz —-26.5GHz)

Newbeon
Enpinesetog Ino.

No.3.JinShaGang 1st Read,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/fwww.btl.org.cn

Site DG-CB03

Limit: FCC_RF_1G-40G_(Peak)
EUT: Biuetooth Remote Controller
M/N: BTRemote

Note: 2402MHZ

Polarization: Horizontal Temperature: 23
Power: DC3.7v Humidity:  51%
Distance: 3m

Mode: TX

Radiated Emission

File :FCCP Data :#12 Date: 2012-3-27 Time: 21:35:28
80.0 dBuV/m
i Limit: —
TAVE" =
3
2
X
3g
-20
1000.000 3550.00 £100.00 8650.00 11200.00 13750.88 16300.00 168850.00 21400.00 26500.00 HHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuv dB

dBuv/m dBuv/m dB Detector Comment

1 4803.840  49.15 5.21

54.36 74.00 -19.64 peak

2 * 4803.840  41.86 5.21

47.07 54.00 -6.93 AVG

*Maximum data  x:Over limit  !:over margin

File :FCCP\Data :#12

{Reference Only

Page: 1 Engineer Signature:
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Figure 8: Test figure of spurious emissions, mode A .1, Vertical polarity
(1GHz — 26.5GHz)

Nostron No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.

Fhginoadisg Inc. Tel: {0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.bll.org.cn
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power: DC3.7v Humidity: ~ 51%
EUT: Blustooth Remote Controller Distance: 3m
M/N: BTRemote Mode: TX

Note: 2402MHZ

Radiated Emission

File :FCCP Data :#11 Date: 2012-3-27 Time: 21:33:59
80.0 dBuV/m
i Limit: —
TAVE: ey
1
X
2
A
30
-20
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 1630000 18850.00  21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit Over
MHz dBuv dB dBuvim dBuV/m dB Detector Comment

1 4804.000  50.85 5.21 56.06 74.00 -17.94  peak
2 * 4804.000  43.56 5.21 48,77 54.00 -5.23 AVG

*Maximum data  x:Over limit  !:over margin {Reference Only

File :FCCP\Data :#11 Page: 1 Engineer Signature:
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Figure 9: Test figure of spurious emissions, mode A .2, Horizontal polarity
(9kHz — 0.15MHz)

Neutron Engineering Inc.
No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code; 523792

Radiated Emission Measurement

File 15 Data #5 Date; 2012-3-28 Time: 14:07:11
80.0 dBu¥/m
Limit —_
| Magin:  —-
&
k]

40 A s fi *W(\ A 5 & g 11
TSR A A
UL LTl e

"v.w b Wl Y WY \”‘*’M

0.0

0009  0.02 0.64 0.05 0.07 0.08 0.09 011 012 015  MHz

Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power:  DC3.7V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m

M/N: BTRemote
Mode: TX 2441MHZ
Note: Herizontal

Reading Correct Measure-

No. Mk.  Freg. Level Factor ment Limit Over
MHz dBuV/ dB dBuvim dBuVim dB Detector Comment
1 0.0240  25.73 24,05 49.78 1255 -7579  peak
2 0.0240  20.17 24.05 44,22 125.5 -81.35 AVG
3 0.0468  21.22 22.60 43.82 121 6 -77.25  peak
4 0.0468  18.14 22.60 4074 121 6 -80.33 AVG
5 0.0767  15.72 21.87 37.59 115.? -77.59  peak
6 0.0767  13.40 21.87 35.27 115.% -7991 AVG
7 0.0898 17.79 21.60 39.39 112.(; -73.21  peak
8 00898 1523 2160 3683 1126 -75.77 AVG
9 0.1151 15.86 21.16 37.02 107.8 -70.60  peak
10 0.1151 12.15 21.16 33.31 107.8 ~74.31  AVG
11 > 0.1370  17.59 20.81 38.40 105.2 -66.88  peak
12 0.1370  14.36 20.81 3517 105.% -70.11 AVG
*Maximum data  x:Overlimit l:over margin (Reference Only

Fife :16\Data #5 Page: 1 Engineer Signature:
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Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 0.15MHz)

., Neniron Neutron Engineering Inc.
¥ apineniig Ino. No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.
7 Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File :15 Data #6 Date: 2012-3-28 Time: 14:10:28

80.0 dBuV/m
. Limit: —
| Margin:

L RTERX
-

40

R
——
p——
N
(M
—
{44
e
; %

7
pLl L e
I\Wilw Wy AW (0 ol Wﬂlw, ", JW [ LR
0.0
0.009  0.02 0.04 0.05 0.07 0.08 0.09 011 012 015 MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power: DC3.7V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: TX 2441MHZ
Note: Vertical
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit  Over
MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 0.0241 25.31 24,04 49,35 1255 -76.20 peak

2 0.0241 21.35 24.04 45.39 125.5 -80.16 AVG

3 0.0470  14.08 22.59 36.67 1210 -84.36 peak

4 0.0470  12.48 22.59 3507 1210 8596 AVG

5 0.0767  10.89 21.87 3276 1151 -82.42 peak

6 0.0767 8.42 21.87 3029 1 151 8489 AVG

7 0.0893  12.75 21.81 34.36 1 12.7ﬁ’ -78.34  peak

8 0.0893  10.09 21.61 31.70 112.; -81.00 AVG

9 0.1150  15.38 21.16 3654 1076 -71.10 peak

10 0.1150  13.27 21.16 34.43 1076 7321 AVG

1M1 > 0.1407  21.42 20.75 4217 105.1. -62.99  peak

12 0.1407  18.36 20.75 39.11 1051 -66.05 AVG
*Maximum data  x:Overlimit !l:over margin (Reference Only

File :15\Data #6 Page: 1 Engineer Signature:
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (0.15MHz — 30MHz)

et Neutron Engineering Inc.
ﬁﬁginﬁ:m tnc. No.3.JinShaGang 1st Road,ShiXia, DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File:15 Data :#8 Date: 2012-3-28 Time: 14:16:40
80.0  dBuV/m
¢ Limit:
{ Morgin:
h
4
40 \M
o 1Lt Mm f“;‘\ .
WL Wy Wy
‘)”W‘WWWMWWWMW“AMW” b
j | 4 y
0.0
0150 314 6.12 911 12.09 15.08 18.06 21.04 24.03 30.00  MHz
Site DG-CB03 Polarization: Temperature: 27
Limit; FCC PART 15.209 9KHz--30MHz Power: DC3.7V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m

M/N:; BTRemote
Mode: TX 2441MHZ
Note: Horizontal

Reading Correct Measure-

No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuv dB dBuVim dBuV/m dB Detector Comment
1 0.3291 24,19 20.21 44.40  99.03 -54.63 peak
2 0.3201 22.10 20.21 42.31 99.03 -56.72 AVG
3 * 3.2246 2012 18.92 39.04 QP
4 6.5976  17.56 18.07 35.63 QP
5 11.1060  16.59 17.87 34.46 QP
6 13.7616  10.85 18.03 28.88 QP
7 25.1942 7.52 16.91 24.43 QP
*Maximum data  x:Over limit  !:over margin {Reference Only

File :15\Data :#8 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 12: Test figure of spurious emissions, mode

(0.15MHz — 30MHz)

Newtgon
Eagineering Inc.

A.2, Vertical polarity

Neutron Engineering Inc.
No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8318-6000 Post Code: 523792

Radiated Emission Measurement

File:15 Data #7 Date; 2012-3-28 Time: 14:13:39
80.0 dBu¥/m
¢ Limit: sensn |
| Magin: o
1
40 )

ooyt g . kol

ll:]].150 314 6.12 9.11 12.09 15.08 18.06 21.04 24.03 30.00  MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.208 9KHz--30MHz Power; DC3.7Vv Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: TX 2441MHZ
Note: Vertical
Reading Correct Measure-
No. Mk. Fregq.  Level Factor  ment  Limit Over
MHz dBuv dB dBuV/m dBuVim dB Detector Comment

1 0.3291 27.18 20.21 47.39 99.03 -51.64 peak

2 0.3291 22.45 20.21 42,66 99.03 -56.37 AVG

3 * 3.2246  21.29 18.92 40.21 QP

4 6.5976  20.54 18.07 38.61 QP

5 11.1050 17.20 17.87 35.07 QP

6 18.8660 7.60 17.56 25.16 QP

7 25.1942 9.50 16.91 26.41 QP
*Maximum data  x:Overlimit  l:over margin (Reference Only

File :15\Data #7

Page: 1 Engineer Signature:
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz)

Neulion No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Zogtnoesion Ioc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp:/fwww.btl.org.cn
Radiated Emission Measurement

File :FGCGP-BELOW 1G Data :#3 Date: 2012-3-27 Time: 21:54:11
80.0 dBuV/m
[ Cimit —
| Magin:
] r———w
o .
. 3 A X I MWN”"’\“'M
W’E ;
0.0
30.600  127.00 224.60 321.00 418.00 515.00 612.00 709.00 806.00 1000.60 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC Class B 3M Radiation Power: DC3.7V Humidity: 51 %
EUT: Bluetooth Remote Controller Distance: 3nm
M/N: BTRemote
Mode: TX
Note: 2441MHZ
Reading Correct Measure-
No. Mk.  Freq.  Level  Factr ment  Limit Over
MHz dBuv dB dBuV/m dBuVim dB Detector Comment
1 83.3500  40.92  -19.10 21.82  40.00 -18.18 peak
2 219.1500 4246 -15.89 26.57 46.00 -19.43 peak
3 313.7250 38.93 -11.74 2718 46.00 -18.81 peak
4 405.8750 37.11 -8.92 2819 46.00 -17.81 peak
5 * 5441000 35.85 -5.71 30.14  46.00 -15.86 peak
6 653.2250  31.66 -3.33 28.33  46.00 -17.67 peak
*Maximum data  x:Over limit  !l.over margin {Reference Only

File :FCCP-BELOW 1G\Data :#3 Page: 1 Engineer Signature:
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Appendix 1

A TUVRheinland®

Figure 14: Test figure of spurious emissions, mode

(30MHz — 1GHz)

Hetron
g Phginesding e,

A.2, Vertical polarity

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code; 523792

http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data #4 Date: 2012-3-27 Time: 21:56:19
80.0 dBuV/m
 Limit: o
| Margin:  —
1 [
T . . .
: i L LIS ey e St
\f*\j&\w A
0.0
30.000  127.00 224.00 321.00 418.00 515.00 £12.00 709.00 80600 1000.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit: FCC Class B 3M Radiation Power:  DC3.7v Humidity: 51 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: TX
Note: 2441MHZ
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit  Over
MHz dBuv dB dBuv/im dBuV/m dB Detector Comment
1 * 857750 4497 -19.11 25.86  40.00 -14.14  peak
2 194.9000 42.64 -16.66 2598 4350 -17.52 peak
3 347.6750 39.87 -10.90 2897  46.00 -17.03 peak
4 3889000  36.46 -9.43 27.03  46.00 -18.97 peak
5 510.1500  37.45 -6.98 3047 46.00 -15.53 peak
6 757.5000  31.33 -2.46 28.87 46.00 -17.13  peak
*Maximum data  x:Overlimit  l:over margin {Reference Only
File :FCCP-BELOW 1G\Data :#4 Page: 1 Engineer Signature:
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 26.5GHz), GFSK Modulation

Reutan No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town, DongGuan,China.

I Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power. DPC3.7v Humidity.: ~ 51%
EUT: Bluetooth Remote Controlier Distance: 3m
M/N: BTRemote Mode: TX

Note: 2441MHZ

Radiated Emission

File :FCCP Data :#9 Date: 2012-3-27 Time: 21:30:13
80.0 dBuV/m
¢ Limit: —
TAVGT gy
1
X
2
X
30
-20
1060.0008 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18950.00  21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit Over
MHz dBuv dB dBuv/m dBuVim dB Detector Comment

1 4881.980  49.27 5.50 5477 7400 +19.23 peak
2 ™ 4881.980  41.98 5.50 4748  54.00 -6.52 AVG

*Maximum data  x:Qver limit !:over margin {Reference Only

File :FCGP\Data #9 Page: 1 Engineer Signature:
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz — 26.5GHz)

Netion No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.

Eaginereing lnc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power: DC37V Humidity: ~ 51%
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote Mode: TX

Note: 2441MHZ

Radiated Emission

File :FCCP Data #10 Date: 2012-3-27 Time: 21:32:20
80.0 dBu¥/m
| Limit: —
TAVG: e
1
X
A
0
-20
1000.000 3550.00 61060.00 8650.00 11200.00 13750.86 16300.00 18850.00 21400.00 26500.00 MH=z
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuVim dB Detector Comment

1 4882.000  51.08 5.50 56.68 74.00 -17.42 peak
2 * 4882.000 43.79 5.50 4929  54.00 -4.71 AVG

*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP\Data :#10 Page: 1 Engineer Signature:
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 0.15MHz)

Neawtoon

Brginesriig Inc.

Neutron Engineering Inc.
No.3.JinShaGang 1st Road, ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File :15 Data :#5 Date: 2012-3-28 Time: 14:19:48
80.0  dBuV/m
* Limit P
| Magin: | )
|
40 ﬁ g 5
W \ Au“ /\g i M'ﬁkﬂ o ) ¥
W TV Il
n« A\M‘“w "ﬂ“ Iﬂl w‘""\'m S S ﬂw'l"afw"“‘“'y W
0.0
0.008 0.0 0.04 0.05 0.07 0.08 0.09 011 012 015  MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power: DC3.7V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: TX 2480MHZ
Note: Horizontal
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 0.0244  24.40 24.02 4842 1254 -77.07  peak
2 0.0244 22.13 24,02 46.15 125.4 -79.34  AVG
3 0.0468 18.72 22.60 #32 1210 7975 peak
4 0.0468  17.02 22.60 3962 1210 -8145 AVG
5 0.0627  16.00 22.15 3815 117.9 -79.79 peak
6 0.0627 14.36 2215 36.51 117.0 8143 - AVG
7 0.0898  12.29 21.60 33.89 1 12.é -78.71  peak
8 0.0898  10.52 21.60 3212 1 12.;3 -80.48 AVG
9 0.1152  10.26 21.16 3142 1076 -76.18 peak
10 0.1152 8.94 21.16 30.10 107.{3 -77.50 AVG
11 0.1370  14.09 20.81 3490 1052 -70.38 peak
12 0.1370 12,57 20.81 33.38 105.% <7180 AVG
*:Maximum data  x:Over[imit  !:over margin (Reference Only

File :16\Data :#5

Page: 1 Engineer Signature:




Appendi 1 A TUVRheinland®

Produkte 17024310 001
Products Page 19 of 43

Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 0.15MHz)

Nostron Neutron Engineering Inc.
Engincariny Enc. No.3.JinShaGang 1st Road, ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement
File:15 Data :#6 Date: 2012-3-28 Time: 14:22:19
80.0 dBu¥/m

I :
il
L)

I
I—
—
)
=
I —— L

g
Lo
W

' T ] M o | ol
0.0 .
0003 002 0.04 0.05 0.07 0.08 0.09 0.11 812 015  MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power; DCarv Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3am

M/N: BTRemote
Mode: TX 2480MHZ
Note: Vertical

Reading Correct Measurs-

No. Mk. Freq.  Level Factor  ment  Limit  Over
MHz dBuv dB dBuvim dBuV/m dB Detector Comment
1 0.0241 23.31 24.04 47.35 1255 -78.20 peak
2 0.0241 22.10 24.04 46.14 125.5 -7941 AVG
3 0.0470  13.58 22.59 36.17 1210 -84.86 peak
4 0.0470  11.59 22.59 3418 1210 -86.85 AVG
5 0.0771 9.77 21.86 3163 1 15.] -83.48  peak
6 0.0771 8.27 21.86 30.13 1151 8408 AVG
7 0.0893  12.25 21.61 33.86 1 12.7"' -78.84  peak
8 0.0893  10.38 21.61 31.99 112.'; -80.71  AVG
9 0.1150  13.38 21.16 34.54 107.8 -73.10  peak
10 0.1150  11.29 21.16 32.45 107.é -75.18  AVG
11~ 0.1407  20.42 20.75 4117 105.i -63.99  peak
12 0.1407 1857 20.75 39.32 1051 6584 AVG
*:Maximum data  x:Over limit [:over margin {Reference Only

File :15\Data #6 Page: 1 Engineer Signature:
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (0.15MHz — 30MHz)

Moxteon

3 Bazineering Ine.

Neutron Engineering Inc.
No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File:15 Data #8 Date; 2012-3-28 Time: 14:28:34
80.0 dBuV/m
Limit: —
Margin:
40

5
e

,k\m,“ﬁhv i

VL

k
[y

wa' # Wﬁ“" MW«WMMWWMWWWMMWW

0.0

0150 314 512 911 1209 15.08 18.06 21.04 2602 3000  MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power: DC3.7V Humidity: 64 %

EUT: Bluetooth Remote Controller

M/N: BTRemote
Mode: TX 2480MHZ
Note: Horizontal

Distance: 3m

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuvV dB dBuv/im dBuVim dB Detector Comment
1 0.3201  22.19 20.21 42,40  99.03 -56.63 peak
2 0.3291 20.35 20.21 4056 99.03 -5847 AVG
3 3.2246  17.26 18.92 36.18 QP
4 6.5976  15.20 18.07 33.27 QP
5 11.1060  13.05 17.87 30.92 QP
6 13.7616 7.53 18.03 25,56 QP
7 25.1942 9.67 16.91 26.58 QP
*Maximum data  x:Over limit  l:over margin (Reference Only

File :15\Data :#8

Page: 1 Engineer Signature:




Appendix 1 A TUVRheinland®

17024310 001
Produkte
Products Page 21 of 43

Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(0.15MHz — 30MHz)

Neats Neutron Engineering Inc.
g,m;nmﬁ oo, No.3.JinShaGang 1st Road, ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File :15 Data #7 Date: 2012-3-28 Time: 14:25:08

80.0 dBu¥/m
§ Limit: .
| Margin: oo |

of

-l
=
4
"
i

Wy W%/f WWMWWMW“W%WWMM h e

0.0

0150 314 6.12 911 12.09 15.08 18.06 21.04 2403 3006 MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.203 9KHz--30MHz Power:  DC37Vv Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m

M/N: BTRemote
Mode: TX 2480MHZ
Note: Vertical

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit Over

MHz dBuV dB dBuV/m dBuVim dB Detector Comment

1 0.3291 26.19 20.21 46,40 99,03 -52.63 peak
2 0.32901  23.54 20.21 43.75 99.03 -5528 AVG
3 * 3.2246  19.55 18.92 38.47 QpP
4 6.5076  18.34 18.07 36.41 QP
5 11.1050  18.31 17.87 34.18 QP
6 23.1942 9.21 16.63 25.84 QP
7 25.1942 9.09 16.91 26.00 QP
*Maximum data  x:Overlimit !:over margin (Reference Only

File :15\Data #7 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 21: Test figure of spurious emissions, mode

polarity (30MHz — 1GHz)

Neutpon
Fogincseing e,

A.3, Horizontal

No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp:/iwww.btl.org.cn

Radiated Emission Measurement

File :FGCP-BELOW 1G Data :#6 Date: 2012-3-27 Time: 22:00:24
80.0 dBu¥/m
" Limit; —
40 -
I
1 j’\v1 % 5 g s
T i L T I
AN
0.0
30,000 127.00 224.00 321.00 418.00 §15.00 612.00 708.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC Class B 3M Radiation Power: DC3.7v Humidity: 51 %
EUT: Bluetooth Remote Contraller Distance: 3m
M/N: BTRemote
Mode: TX
Note: 2480MHZ
Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit Over
MHz dBuv dB dBuv/m  dBuVim dB Detector Comment
1 216.7250  42.41 -16.00 26.41 46.00 -19.59  peak
2 * 342.8250 4073  ~11.01 2972  46.00 -16.28 peak
3 427.7000  36.59 -8.52 28.07 46.00 -17.93 peak
4 5441000 34.35 -6.71 28.64 46.00 -17.36 peak
5 653.2250  29.66 -3.33 26.33  46.00 -19.67 peak
6 755.0750  30.18 -2.49 2769  46.00 -18.31 peak
*Maximum data  x:Over limit  l:over margin {Reference Only
File :FCCP-BELOW 1G\Data :#6 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 22: Test figure of spurious emissions, mode

(30MHz — 1GHz)

Neutzon
Faginearing Inc.

A.3, Vertical polarity

No.3.JinShaGang 1st Road,ShiXia,DalL.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/fwww.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#5 Date: 2012-3-27 Time: 21:58:44
80.0 dBuW/m
| Limit: =
| Margin: |
N
40
T
3 % 5 N e Dt
2 WA e
y 4 M\NH\MWW\NWW i
m P “\
0.0
30,000 127.00 224.00 321.00 418,00 515.00 612.00 709.00 806,00 100000 MHz
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit: FCC Class B 3M Radiation Power:  DC3.7v Humidity: 61 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: TX
Note: 2480MHZ
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
i * 857750 4497 1911 2586  40.00 -14.14  peak
2 194.9000 43.64 -16.66 26.98 43,50 -16.52 peak
3 347.6750  39.37 -10.90 2847  46.00 1753 peak
4 388.9000 35.46 9.43 26.03 46.00 -19.97 peak
5 510.1500  37.45 -6.98 30.47 46.00 -1553 peak
6 718.7000 3213 -2.95 29.18  46.00 -16.82 peak
*:Maximum data  x:Overlimit !.over margin {Reference Only
File :FCCP-BELOW 1G\Data :#5 Page: 1 Engineer Signature:




Appendix 1 A TUVRheinland®

17024310 001
Produkte
Products Page 24 of 43

Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —26.5GHz)

— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Baginereiig Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/Awww.btl.org.cn
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power: DG3.7V Humidity: 51 %
EUT: Bluetooth Remote Controller ‘Distance: 3m
M/N: BTRemote Mode: TX

Note: 2480MHZ

Radiated Emission

File :FCCP Data :#8 Date: 2012-3-27 Time: 21:28:08
80,0 dBuV/m
i Limit: et |
inn"
1
X
2
&
40
0.0
10001000 3550.00 510008  8650.00  11200.00 13750.00 1630000 18850.00  21400.00 2550000 MH2
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuv/m dBuv/im dB Detector Comment
1 4959.880 49.60 5.78 55.38 74.00 -18.62 peak
2 * 4950.880 42.31 5.78 48.09 54.00 -591 AVG

*Maximum data  x:Overlimit l:over margin (Reference Only

File :FCCP\Data :#8 Page: 1 Engineer Signature:
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz — 26.5GHz)

Newbron

Bopinering oo,

No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code; 523792
http://www.btl.org.cn

Site DG-CB03
Limit: FCC_RF_1G-40G_(Peak)

EUT: Bluetooth Remote Controller
M/N: BTRemote
Note: 2480MHZ

Polarization: Vertical Temperature: 23
Power: DC3.7V Humidit:  51%
Distance: 3m
Mode: TX

Radiated Emission

File :FCCP Data #7 Date: 2012-3-27 Time: 21:27:47
800 dBuW/m
Limit: —_—
1
r
g
40
0.0
1000.000 3550.00 610000  9650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment  Limit Over
MHz dBuv dB dBuvim dBuV/m dB Detector Comment
1 4960.000 53.16 5.78 58.94 7400 -1506 peak
2 * 4980.000 4587 5.78 51.65 54.00 -2.35 AVG
*Maximum data  x;Over limit  l:over margin (Reference Only

File :FCCP\Data :#7

Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 25: Test figure of spurious emissions, mode
(9kHz —0.15MHz)

Neutron Engineering inc.
Noulren
Enpinoering Ine.

Tel: (0769)-8318-3000

C, Horizontal polarity

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement
File:18 Data :#5 Date: 2012-3-28

80.0 dBuY/m

Time: 14:31:25

mit:

+ Margin: oo

40

eyt P d“wwv”\wwer"v Uy ™
0.0
0.009  0.02 0.04 0:05 0.07 0.08 0.09 011 0.12 015 MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power:  DC37V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: RX 2402MHZ
Note: Horizontal
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment  Limit Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 0.0245  21.59 24.02 45.61 1254 -79.86  peak
2 0.0245  20.04 24.02 4406 1254 8141 AVG
3 0.0345 13.98 23.38 37.36 123.5 -86.14  peak
4 0.0345 11.26 23.38 3464 1235 -86.86 AVG
5 0.0468 17.22 22.60 3982 1210 -81.25 peak
6 0.0468  15.47 22.60 3807 1210 8300 AVG
7 0.0767  10.22 21.87 32.09 115.; -83.09  peak
8 0.0767 9.13 21.87 31.00 115.? -§4.18  AVG
9 0.0898  10.60 21.60 3220 1126 -80.40 peak
10 0.0898 8.69 21.60 3029 1126 8231 AVG
"> 0.1151 8.36 21.16 2952 1076 ~78.10 peak
12 0.1151 6.84 21.16 2800 107.6 7962 AVG
*:Maximum data  x:Overlimit  l:over margin {Reference Only

File :15\Data #5 Page: 1

Engineer Signature:




Produkte
Products

Appendix 1
17024310 001
Page 27 of 43

A TUVRheinland®

Figure 26: Test figure of spurious emissions, mode

(9kHz — 0.15MHz)

Neabeon

Papinearing Inc.

Neutron Engineering Inc.
No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.

Tel: (0769)-8318-3000

C, Vertical polarity

Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

Fite :15 Data #6 Date: 2012-3-28 Time: 14:34:26
80.0 dBuV/m
" Limit:
40 3 11
NI § b i
S ) il
el I A o A Wi U REE T B
0.0
0803 0.2 0.04 0.05 0.07 0.08 0.09 0.11 012 0.15  MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz-30MHz Power:  DC3.7V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: RX2402MHZ
Note: Vertical
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuv/im dBuVim dB Detector Comment
1 0.0241 21.31 24.04 45.35 1255 -80.20 peak
2 0.0241 20.08 24,04 44.13 125.5 -81.42 AVG
3 0.0343  13.61 23.39 37.00 123.5-3 -86.54  peak
4 0.0343  11.57 23.38 3496 1 23.5; -88.58 AVG
5 0.0620  11.28 22.16 33.44 118.6 -84.64  peak
6 0.0620 9.87 22.16 3203 1180 -86.05 AVG
7 0.0892  10.24 21.62 31.86 112.; -80.86  peak
8 0.0892 8.62 21.62 3024 1 12.; -82.48 AVG
9 0.1150  11.38 21.16 32.54 1076 75.10 peak
10 0.1150  10.07 21.16 31.23 107.6 -76.41  AVG
11 = 0.1406  16.92 20.75 37.67 105.‘i -67.49  peak
12 0.1406  14.55 20.75 35.30 105.i -69.86 AVG
*:Maximum data  x:Overlimit l:over margin {Reference Only
Fife :15\Data #6 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 27: Test figure of spurious emissions, mode

(0.15MHz — 30MHz)

Henbron
Pagineering Inc.

Neutron Engineering Inc.

C, Horizontal polarity

No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.

Tel: (0769)-8318-3000

Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File:18 Data i#8 Date: 2012-3-28 Time: 14:40:50
80.0 dBuV/m
‘ Limit:
[ Magin:
40
1
WA M
i 3 7
h\ﬂﬁ W M’Mﬂwwmw,\ ',Aw A b Tl A
0.0
0150 314 612 911 12.09 15.08 18.06 21.04 24.03 3000 HHz
Site DG-CB03 : Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MH Power: DC3.7V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: RX 2402MHZ
Note: Horizontal
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/im dBuV/im dB Detector Comment
1 0.3291 21.19 20.21 4140 99.03 -57.63 peak
2 0.3291 19.35 20.21 39.56 99.03 -59.47 AVG
3 * 3.2246 15.73 18.92 34.65 QP
4 6.5975  14.62 18.07 32.69 QP
5 11.1050 10.29 17.87 28.16 QP
] 21.6720 6,18 17.00 23.18 QP
7 251941 6.09 16.91 23.00 QP
*Maximum data  x:Over limit  l:over margin (Reference Only

File :15\Data #8

Page: 1

Engineer Signature:
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A TUVRheinland®

Figure 28: Test figure of spurious emissions, mode

(0.15MHz — 30MHz)

Neytron
Pagineasing Inc.

Neutron Engineering inc.

C, Vertical polarity

No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.

Tel: (0769)-8318-3000

Fax: (0769)-8319-6000 Post Code: 523792

File:15
800 dBu¥/m

Data :#7

Radiated Emission Measurement

Date: 2012-3-28

Time: 14:37:36

40

A

a—————

ENLM IWM J m“‘% g Z
i W,JJ iy WMWMWW'WWMMWWWWW /W“\;MJ\A
0.0
0150 314 612 911 1209 15.08 18.06 21.04 24.03 30.00  MHz
Site DG-CB03 Polarization: Temperature: 27
Limit: FCC PART 15.209 9KHz--30MHz Power:  DC37V Humidity: 64 %
EUT: Bluetooth Remote Controller Distance: 3m
MIN: BTRemote
Mode: RX 2402MHZ
Note: Vertical
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuvim dB Detector Comment

1 0.3291 21.19 20.21 4140 99.03 -57.63 peak

2 0.3291 19.53 20.21 39.74 99.03 -59.29 AVG

3 * 3.2246  15.82 18.92 34.74 QP

4 6.5975  14.73 18.07 32.80 QP

5 11,1080  15.67 17.87 33.54 QP

6 20.1494 4.59 17.36 21.95 QP

7 26.2390 5.97 16.80 22.77 QP
*:Maximum data  x:Over limit  l:over margin (Reference Only

File :15\Data #7

Page: 1

Engineer Signature:




Produkte
Products

Appendix 1 A TUVRheinland®

17024310 001
Page 30 of 43

Figure 29: Test figure of spurious emissions, mode C, Horizontal polarity

(30MHz — 1GHz)

Nagon
Faginiering oo,

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8318-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :RSS-BELOW G Data #2 Date: 2012-3-27 Time: 21:34:47
20.0 dBuV/m
Limil: —
| Mergin: e
S |
0 I
T
1 g % % % m\ﬂ.\,/j\""’\
F. & n" WW A e
u'/wwj s %
A
0.0
30,008 127.00 274.00 37100 #18.00 515.00 612.00 709.00 B6.60 T800.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC Class B 3M Radiation Power: DC37v Humidity:  51%

EUT: Bluetooth Remote Controller

M/N: BTRemote
Mode: RX
Note: 2402MHZ

Distance: 3m

Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit Over
MHz dBuV dB dBuV/m dBuVim dB Detector Comment
1 216.7250  41.91 -16.00 25.91 46.00 -20.09 peak
2 291.9000 35.46 -12.06 23.40 46.00 -22.60 peak
3 347.6750 37.85 -10.90 26.95 46.00 -19.05 peak
4 410.7250 36.83 -8.83 28.00 46.00 -18.00 peak
5 * 531.9750 34.41 -6.16 28.25 46.00 -17.75 peak
6 755.0750 30.68 -2.49 28.19 46.00 -17.81 peak
*Maximum data  x:Over limit  !;:over margin {Reference Only

File :RSS-BELOW 1G\Data #2

Page: 1 Engineer Signature:
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Figure 30: Test figure of spurious emissions, mode C, Vertical polarity
(30MHz — 1GHz)

) Nestron No.3.JinShaGang 1st Road,ShiXia,DalL.ang Town,DongGuan,China.
8 Pigineseing Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code; 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :RGS-BELOW 1G Data :#1 Date: 2012-3-27 Time: 22:32:28
80.8  dBuV/m

“Lime:

40

i i MWWMW@%VNWWVM
ot

W AW s 1)

0.0
30,000 127.00 224.00 321.00 418.00 515.00 £12.00 708.00 806.00 T000.00 MHz
Site DG-CBO03 Polarization: Vertical Temperature: 23
Limit: FCC Class B 3M Radiation Power: DC37V Humidity: 51 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: RX

Note: 2402MHZ

Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit Over

MHz dBuv dB dBuV/m  dBuV/m dB Detector Comment
1 * 83.3500 45.18 -19.10 26.05 40.00 -13.95 peak
2 267.6500 39.07 -13.42 25.65 46.00 -20.35 peak
3 347.8750 39.37 -10.90 28.47 46.00 -17.53 peak
4 476.2000 34.70 -7.72 26.98 46.00 -19.02 peak
5
6

696.8750  31.26 -3.18 28.08 46.00 -17.92 peak
818.1250  30.13 -1.51 28.62 46.00 -17.38 peak

*Maximum data  x;Over limit  L:over margin {Reference Only

File :RSS-BELOW 1G\Data :#1 Page: 1 Engineer Signature;
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Figure 31: Test figure of spurious emissions, mode C, Vertical polarity
(1GHz — 26GHz)

Nt No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Eaginastiing Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.bil.org.cn

Radiated Emission Measurement

File :RSS Data :#1 Date: 2012-3-27 Time: 22:04:16
80.0 dBuW/m
; Limit: e
p
&
0.,
b3
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 ZE500.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power:  DC3.7V Humidity: ~ 51%
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: RX

Note: 2402MHZ

Reading Correct Measure-
No. Mk.  Freq.  Level  Factor ment  Limit Over

MHz dBuV dB dBuv/m  dBuVim dB Detecter Comment
1 1640.000 53.63 -4.88 48.75 74,00 -25.25 peak
2 * 1640.000 4215 -4.88 37.27 54.00 -16.73 AVG

*Maximum data  x:Over limit !:over margin {Reference Only

File :RSS\Data :#1 Page: 1 Engineer Signature:
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Figure 32: Test figure of spurious emissions, mode C, Vertical polarity
(1GHz — 26GHz)

) e No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
) Eazini‘érliﬁﬂz frc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://iwww.btl.org.cn

Radiated Emission Measurement

File :RSS Data #2 Date: 2012-3-27 Time: 22:07:25
80.0 dBuV¥/m

1
X
40
2
X
0.0
1000.800 3550.00 6100.00 8650.00 11200.00 13750.00 16308.00 18850.00 21400.00 26500.00 MH=
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power: DC37Vv Humidity: ~ 51%
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote
Mode: RX

Note: 2402MHZ

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment  Limit Over

MHz dBuv dB dBuV/m  dBuV/im dB Detector Comment
1 1640.000 48.07 -4.88 43.19 74.00 -30.81 peak
2 * 1640.000 40.10 -4.88 35.22 54.00 -18.78 AVG

*Maximum data  x:Over limit l:over margin {Reference Only

File :-RSS\Data :#2 Page: 1 Engineer Signature;
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A TUVRheinland®

Figure 33: Test figure of Radiated emissions in res

A.1, Horizontal

tricted bands, Mode

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.

&gﬁﬁm fne. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn
Site DG-CBO03 Polarization: Horizontal Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power: DGC3.7v Humidity: 51 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote Mode: TX

Note: 2402MHZ

Radiated Emission

File :FCCP Data :#1 Date: 2012-3-27 Time: 21:16:37
110.0 dBuV¥/m
i Limit: e |
| AvG: J—
4
o) /f \\
! v A\
Pt A AP AW A, AR AL it gt A -
&
300
2377.000 2382.00 2387.00 2392.00 2397.00¢ 2402.00 2407.00 2412.00 2417.00 2427.080 MHz
Reading Correct Measure- |
No. Mk. Freq. Level  Factor  ment imit  Over
MHz dBuvV dB dBuvfm dBuV/im dB Detector Comment
1 2390.000 23.61 31.91 55.52 74.00 -18.48 peak
2 2390.000 16.32 31.91 48.23 54.00 -5.77 AVG
3 X 2401.875 67.20 31.90 99.10 74.00 25.10 peak
4 * 2401.875 59.91 31.90 91.81 54.00 37.81 AVG
*Maximum data  x:Overlimit !:over margin {Reference Only
Fife :FCCP\Data :#1 Page: 1 Engineer Signature;
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Figure 34: Test figure of Radiated emissions inres  tricted bands, Mode A.1,
Vertical

Nentron No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.

¥ tosincering e Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn
Site DG-CBO3 Polarization: Vertical Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power: DC3.7V Humidity: 51 %
EUT: Bluetooth Remote Controlier Distance: 3m
M/N: BTRemote Mode: TX

Note: 2402MHZ

Radiated Emission
File :FGCP Data :#2 Date: 2012-3-27 Time: 21:17:52
10.0  dBu¥Y/m

¢ Limit: —
LAVE:
A
7 /J \\
! V“wm/" \lr\_ﬁ
A AR A M AN A~ A A e A VPN A AP A n b ARF APl NS D PRSI
E
0.0
2377.000 2382.00  2387.00  2392.00 239700  2402.00  2407.00 241200  2417.00 2427.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 2390.000 24.32 31.91 56.23 74.00 17.77 peak
2 2390.000 17.03 31.91 48.94 54.00 -5.06 AVG
3 X 2401.875 61.16 31.90 93.06 74.00 19.06 peak
4 * 2401.875 53.87 31.90 85.77 54.00 31.77 AVG
*Maximum data  x:Over limit  !;over margin {Reference Only

File :FCCP\Data :#2 ' Page: 1 Engineer Signature:
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Figure 35: Test figure of Radiated emissions inres  tricted bands, Mode A.3,
Horizontal

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.

gmﬁ‘iﬁ;ﬁ fne Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/Awww.btl.org.cn
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCGC_RF_1G-40G_(Peak) Power: DG3.7V Humidity: 51 %
EUT: Bluetooth Remote Controlier Distance: 3m
M/N: BTRemote Mode: TX

Note: 2480MHZ

Radiated Emission
File :FCCP Data #5 Date: 2012-3-27 Time: 21:24:28
0.0 dBu¥/m

T Limit: —
Lave:  —
i
2
70 /ﬂ \\
—WM&WMWWWWNJ A, s AAr el
4
30.0
2455000 2460.00 2465.00 2470.00 2475.00 2480.00 2485.00 24350.00 2495.00 2505.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit  Over
MHz dBuv dB dBuV/m dBuv/im dB Detector Comment
1 X 2479.750 62.18 31.80 93.98 74.00 19.98 peak
2 * 2479.750 54.89 31.80 86.69 5400 3269 AVG
3 2483500  25.34 31.80 57.14 74.00 -16.86  peak
4 2483.500 18.05 31.80 49.85 54.00 -4.15 AVG
*Maximum data  x:Overlimit l.over margin {Reference Only

File :FCCP\Data :#5 Page: 1 Engineer Signature;
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Figure 36: Test figure of Radiated emissions inres  tricted bands, Mode A.3,
Vertical

Naion No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.

. voineerin: Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/Awww.btl.org.cn
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power: DC3.7v Humidity: ~ 51%
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote Mode: TX

Note: 2480MHZ

Radiated Emission
File :FGCP Data #6 Date: 2012-3-27 Time: 21:25:38
110.0 dBuV¥/m

i Limit: -———
|
1
x
7 /! \\
-'\A\,-J 83(«/_
b A AT A A A i e e AAA NS T -
%
30.0
2455.000 246000 2465.00  2470.00 247500  2480.00 248500  2490.00  2495.00 2505.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuV/im dB Detector Comment
1 X 2479.875  59.70 31.80 91.50 7400 17.50 peak
2 * 2479.875 52.41 31.80 84.21 54.00 30.21 AVG
3 2483.500 24.04 31.80 55.84 7400 -18.16  peak
4 2483.500 16.75 31.80 48.55 54.00 -5.45 AVG
*:Maximum data  x:Overlimit  l:over margin {Reference Only

File :FCCP\Data #6 Page: 1 Engineer Signature:




Produkte
Products

Appendi 1 A TUVRheinland®

17024310 001
Page 38 of 43

Figure 37: Test figure of conducted emissions, mode D, line live

Neutron Engineering Inc.

nuggﬁm fne. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792
Conducted Emission Measurement
File :FCC-CON Data :#1 Date: 2012/3/27 Time: 20:26:20
100.0  dBuV
; Limit: |
| AVE: o
e
e Sy
=
50
J\/\,\ X 2 3 & 5 5
Y Y N AR i &
IV | "
L L T TS T
IH ?W‘m
0.0
0.150 5 [MHz) 5 30.000
Site DG-C02 Phase: Lt Temperature: 24
Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 55 %
EUT: Bluetooth Remote Confroller Distance:
M/N: BTRemote
Mode: charging
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv dBuV dB Detector Comment
1 03540 26.21 10.01 36.22 58.87 -22.65 peak
2 0.6460 2312 10.05 3317 56.00 -22.83 peak
3 09160 22.68 10.10 3278 56,00 -23.22 peak
4 1.8780  26.30 10.04 36.34 56.00 -19.66 peak
5 3.1380  23.10 10.06 3316  56.00 -22.84 peak
6 19.2220 22.44 10.61 3305 60.00 -26.95 peak
*:Maximum data  x;Overlimit !:over margin {Reference Only

File :FCC-COMData :#1

Page: 1 Engineer Signature:
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Figure 38: Test figure of conducted emissions, mode D, line neutral

— Neutron Engineering Inc.
g,mi,,";.-;u Toc. No.3.JinShaGang 1st Road,ShiXia,Dal-ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Conducted Emission Measurement

File :FCC-CON Data :#2 Date: 2012/3/27 Time: 20:31:55
1000 dBu¥Y
i Limit: —
i i
| AVG: —
.
[ N
o
50
1
W (1ﬂ4 2 4 ;
n .

LT T e e N

0.0
0.150 5 [MHz) 5 30.000
Site DG-C02 Phase: N Temperature: 24
Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 55 %
EUT: Bluetooth Remote Controller Distance:

M/N: BTRemote
Mode: charging
Note:

Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ ment  Limit Over

MHz dBuv dB dBuV dBuv dB Detector Comment
1= 0.3540 28.42 9.88 38.30 58.87 -20.57  peak
2 0.6460 20.86 9.93 30.79 56.00 -25.21 peak
3 0.9980 20.32 10.00 30.32 56.00 -25.68 peak
4 1.8780 21.57 10.07 31.64 56.00 -24.36 peak
5
6

3.1020 23.41 10.14 33.55 56.00 -22.45 peak
19.2940 15.30 10.68 25.98 60.00 -34.02 peak

*Maximum data  x:Over limit !:over margin (Reference Only

File :FCC-CON\Data :#2 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 39: Test figure of Radiated emissions, Mode

Meatoen

F Enginceriiy o,

D, Horizontal

No.3.JinShaGang 1st Road, ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.btl.org.ch

Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC Class B 3M Radiation Power: DC3.7v Humidity: 51 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote Mode: charging
Note:
Radiated Emission
File :FCCE Data :#2 Date: 2012-3-27 Time: 21:52:06
80.0  dBu¥/m
FEC Class B 3M Radiation
Borgin.
S |
10 [
I .
E i X 5. rldmand
¥ fgv“ f\«w/ il e K P
b
0.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Fregq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 216.7250  39.41 -16.00 23.41 46.00 -2259 peak
2 291.9000 3696 -12.06 24.90 46.00 -21.10  peak
3 347.6750 40.85  -10.90 2995 46.00 -16.05 peak
4 410.7250  38.83 -8.83 30.00 46.00 -16.00 peak
5 * 5441000 36,35 -5.71 30.64 46.00 -15.36 peak
6 755.0750  30.68 -2.49 2819  46.00 -17.81 peak
*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCE\Data #2

Page.

e 1

Engineer Signature:
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A TUVRheinland®

Figure 40: Test figure of Radiated emissions, Mode D, Vertical

Newtros

W Engincoring no.

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn

Site DG-CB03

Limit: FCC Class B 3M Radiation
EUT: Bluetooth Remote Controller

M/N: BTRemote

Polarization: Vertical Temperature: 23
Power; DC3.7Vv Humidity: 51 %
Distance: 3m

Mode: charging

Note:
Radiated Emission
File :FCCE Data :#1 Date: 2012-3-27 Time: 21:51:03
80.0 dBu¥/m
FCC Class B 38 Radiation
Mar'n -5 53]
|
40
I
; T g
F& i J\A/ N e
TAVevA
0.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 769.00 B06.60 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuv/m dBuVim dB Detector Comment
1 * 857750 46.97 -19.11 27.86 40.00 -12.14  peak
2 194.9000 41.64 -16.66 24.98 43.50 -18.52  peak
3 267.6500 38.07 1342 24.65 46.00 -21.35 peak
4 347.6750  41.37  -10.90 30.47 46.00 -15.53 peak
5 410.7250  36.92 -8.83 28.09 46.00 -17.91 peak
6 507.7250  36.13 -7.07 29.06 46.00 -16.94  peak
*Maximum data  x:Overlimit  l;over margin (Reference Only

File :FCCE\Data :#1

Page:

1

Engineer Signature:
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Figure 41: Test figure of Radiated emissions, Mode D, Horizontal

— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.

Engincoring Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/fwww.btl.org.cn
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC above 1G Radiation (Peak) Class B Power: DC3.7v Humidity: 51 %
EUT: Bluetooth Remote Controller Distance: 3m
M/N: BTRemote Mode: charging
Note:
Radiated Emission
File :FCCE-ABOVE 1G Data :#2 Date: 2012-3-27 Time: 21:40:22
80.0 dBuV/m

FLE above 16 Radiation (Peak) Clase B

FCE above 18 Radiation AVG] Class B

bt

VRNV

I ;ﬁ MWM/,

2
bS
0.8
1000.000 1500.00 2000.00 2500.00 3000.00 3500.00 4000.00 4500.80 5000.00 §000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit Over

MHz dBuv dB dBuv/im dBuv/m dB Detector Comment
1 1625.000  50.65 -5.03 45,62 7400 -28.38 peak
2 * 1625.000 35.69 -5.03 30.66 54,00 -23.34 AVG

*:Maximum data  x:Overlimit l:over margin (Reference Only

File :FCCE-ABOVE 1G\Data :#2 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 42: Test figure of Radiated emissions, Mode

D, Vertical

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.

mﬁ‘f«fm Tne. Tel: {0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn
Site DG-CBO03 Polarization: Vertical Temperature: 23
Limit: FCC above 1G Radiation (Peak) Class B Power: DC37v Humidity: 51 %
EUT: Bluetooth Remote Controller Distance: 3m

M/N: BTRemote
Note:

Mode: charging

Radiated Emission

File :FCCE-ABOVE 1G Data :#1 Date: 2012-3-27 Time: 21:39:19
80.0 dBuWV/m
FCC abeve 16 Radiation [Peak] Class B
FOL sbove 16 Radiation AVG) Class B
WANM\,,WV"'A'
T
At p TS
e A N‘AMM
Na
2
%
0.0
1000.080 1500.00 200000 250000  3000.00 3500.00 4000.00 450000  5000.00 6000.00 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 1462.500 46.24 -6.62 39.62 74.00 -34.38 peak
2 * 1462.500 34.87 -6.62 28.25 54.00 -25.75 AVG
*Maximum data  x:Overlimit !:over margin {Reference Only

File :FCCE-ABOVE 1G\Data :#1

Page: 1

Engineer Signature:




